



Image approximate only

ORIGIN | Myanmar

REPORT NO: 1952577120

DATE: JUN 27, 2022



## IDENTIFICATION

|         |                    |
|---------|--------------------|
| Object  | One Loose Gemstone |
| Species | Natural Corundum   |
| Variety | Ruby               |

## DETAILS

|            |   |
|------------|---|
| Weight     | 5.25 carat  |
| Shape      | Oval  |
| Dimensions | 11.80 X 9.02 X 5.89mm   |
| Cut        | Brilliant / Step Cut  |
| Color      | Red   |
| Treatment  | Indications of Heating (Significant Residue in Healed Fissures) |

## Comment

None

## ICL GRADING

|               |             |
|---------------|-------------|
| Color Grade   | Deep        |
| Clarity Grade | Translucent |

|           |      |                    |         |                |       |             |        |
|-----------|------|--------------------|---------|----------------|-------|-------------|--------|
| D         | DP   | V                  | I       | MI             | L     | VI          |        |
| Dark      | Deep | Vivid              | Intense | Medium Intense | Light | Very Light  |        |
| EC1       | EC2  | VI1                | VI2     | I1             | I2    | TL          | O      |
| Eye Clean |      | Visible Inclusions |         | Included       |       | Translucent | Opaque |

Verify your report

